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REIM4:
OUR lI:I’ZRT NAME I? EE‘@
PERE H B R 0PCS
DATE SAMPLES QUANTITY
HiE N MANUFACTURER APPROVE
4] DRAWN B 1% CHECKED Hii\ APPROVED
% FIfiiN. CUSTOMER APPROVE
B P ZF CUSTOMER NAME:
& ;S CUSTOMER P/N:
% -2 DESCRIPTION: TFHBR 6*8 150uH K
B R O &% OAEK BZREE.
INSPECT RESULT ACCEPT REJECT SIGNATURE AND STAMP
#i8 REMARK:

WX AR NFBABTE R VERB B ICREERA, F&NBERKBIFVESNT
AENBRE—ABEEXR.
REET R FHRAFH
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CUSTOMER DATE
Z P YRR B P ES 6*8 150uH Ky
CUSTOMER P/N DESCRIPTION
ﬁﬂ %ﬂ%ﬁ% XR6*8-151K-L ﬁﬂ Fll:l!l‘% I? EEJE%:
OUR PART NO OUR PART NAME
&7 123 Revision record
H BEAS B % ik
Date Modify the content Checked Approved
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) SPECIFICATION FOR APPROVAL
B R 2024-05-17
CUSTOMER DATE
P YEgRS B ES .
CUSTOMER P/N DESCRIPTION 6*8 150uH K
REVERS ERAETIC. RE M4
OUR PART NO XROT-ISTRAL OUR PART NAME L
AN R ] Appearance of size
B4 Unit: mm
ERE TR A
FRONT VIEW TOP VIEW BOTTOM VIEW
A 7.5 MAX C 0.6+0.1 E 3.0+0.5
B 11.0 MAX D 15.0+2.0
¥riRIdentification
JR# & Schematic Diagram Se -%
F = 2
*« STRAT
L2245 MR Winding Structure Diagram
gudl BIE | 4R Bk B gl 77
WINDING | S F WIRE TURNS WINDINGWAY
N1 S F 2UEW-0.2mm 75.5TS | B¥ =% PR ER S

FERZ T Matters needing attention:
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2024-05-17
CUSTOMER DATE
=P YRR S B HKES .
CUSTOMER P/N DESCRIPTION 6*8 150uH K
RAYE RS LAl 4
* - -
OUR PARTNO XROTS-ISTKCL OUR PART NAME Lo ek
2% Electrical parameters
WA H H 1 TR WA 2R
TEST PROJECT SPEC TEST FREQ TEST STRUMENTS
R EL 150uH +10% at 25°C 1KHz/0.3V TH2829A
B HBEEDCR 0.78Q MAX at 25°C 1KHz/0.3V TH2829A
MR Isat LZ=L0%90% at 25°CDC 500mA 1KHz/0.25V TH1772B
W3 55 The test report
MR E 91 WIRGER Test result
Test project Spec 1 2 3 4 5
HLREL 150uH +10% OK OK OK OK OK
HYiHEEDCR 0.78Q MAX OK OK OK OK OK
PR Isat 500mA OK OK OK OK OK
WAEEARE: E{R: 25°C(REF)  MHXEE: 80%(REF)
TEST CONDITION:TEMP:25°C (REF) R.H.: 80%(REF)
5 i H FARER g
1| SRR RET= B AZER OK
2 | SIBBELA AF&TFi1Kg OK
#12 MADE 8 ¥% CHECKED |#t#: APPROVED
HARE B BhER 2
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